
76   

Twist lock – height adjustments

HV with locking kit – Easy Lift  
(force-assisted)

HV (Height adjustable twist lock), completely ready-for-assembly 
with interior twist lock parts of the R 305 VA and mounting plate.
Hot-dip galvanised housing
mounting parts galvanised, mounted

Additional lift support provided by a gas spring
Application: Intermodal vehicle / trailer for transport of swap 
bodies C745 and C782

(1
70

)

(216)

(296)
R 305HVELxxxS R 305HVELxxxD

(3
55

)

(216)

(296)

(1
85

)

(3
55

)

(1
85

)

(216)

(296)

R 305HVELxxxDR

(3
55

)

(216)

(296)

(1
85

)

(3
55

)

(1
85

)

(216)

(296)

(10)
(5
) (5

8)

consider suitable
strutting at crossbar

914.740.001
(mounting plate, raw)

26
6

290

240

75
75

95 ø 16.
5

75

X
(mm)

Y
(mm)

Weight
(kg) Order No. Drawing No.

Version

Sinlge
Double  

sym.
Double  

asym. left.
Double  

asym. right

120 404

33.5 R 305HVEL120S 905.740.000 •
44.4 R 305HVEL120D 905.741.000 •
44.4 R 305HVEL120DL 905.742.020 •
44.4 R 305HVEL120DR 905.742.010 •

200 485

35.0 R 305HVEL200S 905.740.000 •
46.5 R 305HVEL200D 905.741.000 •
46.5 R 305HVEL200DL 905.742.020 •
46.5 R 305HVEL200DR 905.742.010 •

Customer specific design alternatives on request:
•	 Additional heights
•	 Multiple height adjustments
•	 Interior twist lock parts of the R 306
•	 Complete crossmember solutions

Appropriate central support for vertical load transmission of the gross container weight has to be assembled on the vehicle side.

Selection table / available versions



77   

Twist lock – height adjustments

HV with locking kit – Easy Lift

R 305HVEL120S R 305HVEL200S

R 305HVEL120D
R 305HVEL120DL
R 305HVEL120DR

R 305HVEL200D
R 305HVEL200DL
R 305HVEL200DR

Item Description Order No.
1 Locking pin 915.000.276 915.000.276 915.000.276 915.000.276
2 Guide bush 915.000.191 915.000.191 915.000.191 915.000.191
3 Outer bush 915.000.274 915.000.274 915.000.274 915.000.274
4 Locking nut 915.000.275 915.000.275 915.000.275 915.000.275
5 Locking ring 915.000.187 915.000.187 915.000.187 915.000.187
6 Spring locking bolt 645.225.025 645.225.025 645.225.025 645.225.025
7 Compression spring 645.001.021 645.001.021 645.001.021 645.001.021
8 Handle 645.000.047 645.000.047 645.000.047 645.000.047
9 Clamping sleeve 000.003.009 000.003.009 000.003.009 000.003.009
10 Gas spring, incl. item 13 (2x) 905.740.930 905.740.950 905.740.940 905.740.960
11 Headband, incl. item 12 (4x) 905.740.910 905.740.920 905.740.910 905.740.920
12 Cylinder head screw, flat, M6 x 10 * 905.740.305 905.740.305 905.740.305 905.740.305
13 Nut M8 905.740.309 905.740.309 905.740.309 905.740.309
* Is also required individually as travel limitation for slide

Spare parts

Item Description Order No.
14, 15, 16 Latch kit 905.159.500

Screw kit (8x screw, M16 x 40 and  
lock nut M16)

905.740.970

Spare parts kit

11

9

6

10

8
7

12

12

5

4

4

5

3

3

12

1

1

2

2

14, 15, 16

14, 15, 16

13

13


